Y —

PARTS LIST
IN—YI) X

LSWN-8BL-3
LSWN-8BL-3-TA

all

SEIKO SEWING MACHINE CO., LTD.




IN—YYRRZFIAIZEALT

LB THET AT [ ] BRTRLTEYET,
2.ZOARIF 2025 F2ADT—RIZEDNVTHERSIN 2D TY,
3. EERIEFELRLICHREERINDIZENHYET,

Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iinel:l.
2. This book was prepared based on information available in Feb. 2025.
3. Parts are subject to changes in design without prior notice.



B X
CONTENTS

Page
FACE PLATE, ARM COVER (REAR) ’
ARM TOP COVER ’
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY ’
1A, %A .
PRESSER BAR, VIBRATING PRESSER BAR ’
$HEL A BEOVK 5 10
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION *~
KRB, HRERT)LT 11 12
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING ’
T, TRILNT—1)— EUHL 13 14
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC "~
SHR, YA, %Y 5 16
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT ’
18y L S—, EY TR 7 18

FEED REVERSE LEVER, FEED REGULATING MECHANISM

NELIE.HE

HOOK SADDLE, HOOK 19, 20

&R T 1R 21 29
TENSION BRACKET :

ﬁ%iBE‘RICATION 23, 24
?O%I?IN WINDER 25, 26
L%J%EEI?S,]S,ORIES 1 27, 28
TEm2 2 30

ACCESSORIES 2




HR. FR

FACE PLATE, ARM COVER (REAR)




. &R
FACE PLATE, ARM COVER (REAR)

=

No| FPRES | BN ) % DESCRIPTION
PARTS No. 2|5 QTY

1 | 40102 x| % 1 | AR FACE PLATE

2 | 15037 x| % 1 | EHR/AR FACE PLATE SPRING

3 | 15039 x| % 2 | @RARLEDHRLC SCREW 1/8X44 L=3.5

4 | 15036 x| x 1 | ERES HINGE

5 | 15039 *|*x 3 | ARIEFLOHL SCREW 1/8X44 L=3.5

6 | 15039 x|x 3 | ARLEOHRL SCREW 1/8X44 L=3.5

7 | 40106 x| x 1 | ER(ERAED ARM COVER (REAR) (SMALL)

8 | 8040 x| x4 | ER(EREAED EDHHRL SCREW 9/64X40 L=8

9 | 40105 x| x 1 | ER(T—UAED ARM COVER (REAR) (LARGE)

10 | 15037 x| x 1 | BER(T—UAED AR ARM COVER (REAR) (LARGE) SPRING

11 ] 15039 *x|*x 2 | BR(T—UHED/NFR1EH1L | SCREW 1/8X44 L=35

12 | 15036 x| *x 1 | EWR(T—UAED KRS HINGE

13 | 15039 x|+ 3 | EWR(T—UADHEHFLEHAL | SCREW 1/8X44 L=3.5

14 | 15039 x| * 3 | EWR(T—VAEDLEHRL SCREW 1/8X44 L=3.5

15 | 40104 *|x 1 LR —bNy GASKET

16 | 30066 x| * 11 | EfRiESHRL SCREW M5X0.8 L=12

23 | 11004 x| x 1 | hEAEIHBY OIL REGULATOR

24 | 15086 x| x 1 | RS R/AAR OIL CONTROL SPRING

25 | 10597 x| x 1 | HEAESLYLESHRL SCREW 1/8X40 L=3.3

26 | 8040 x| * 1 | HEAER/ARIEDHRAL SCREW 9/64X40 L=8

27 | 11142 x| x 1 | HASRARLEDHDRLTYI¥— | WASHER

28 | 40118 x|+ 2 | 7—LdLi (1%20) RUBBER

29 | 40118 x| % 2 | 7—LTLE (%20 RUBBER

30 | 30046 x|x 1 | 7T—RELEHRL EARTH WIRE SCREW M4X0.7 L=4

31 | 40266 x| % 1 | P—LEHN— ARM SIDE COVER (REAR)

32 | 37509 x|[x 2 | T—LEAN—LHRL SCREW M5X0.8 L=6




£
ARM TOP COVER




£ iR

ARM TOP COVER

=
No.| FPRES ||| EH ) % DESCRIPTION
PARTS No. [22]|B| QTY
1 | 40103 x[x| 1 | £ ARM TOP COVER
2 | 11007 x[x| 1 | HEDTEER OIL LEVEL INDICATOR
3 | 15058 x| k| 1| A IHE W ER OIL REGULATING STUD
4 | 15059 x| x| 1 | SAHERRTIS OIL REGULATING STUD SPRING
5 | 15057 x| x| 1 | $ABEKRS YL OIL REGULATING DIAL
6 | 15061 x| x| 1 | fAmERE Y PIN
7 | 8009 x| x| 1| fAEERS A/ VILLESHRL SCREW 15/64X28 L=7.5
8 | 11006 x| x| 1 LA E ARM TOP COVER THREAD GUIDE
9 | 13076-02 |*|*| 1 LAY NUT
10 | 40118 x| x| 1 E#RIT LK (F20) RUBBER CAP
11 | 40119 x| x| 4 | LRI L (F9) RUBBER CAP
12 | 40123 x| x| 1 | XFEH/N— THREAD TAKE-UP LEVER COVER
13 | 27174 * x| 1 KFFEAN—1HRL SCREW M4X0.7 L=10
14 | 31208 * x| 1 REAN—1EDORCES SPRING WASHER
15 | 10682 x| 1 | @mARETF(L) THREAD GUIDE (UPPER)
16 | 19510 x| x| 1 | @ABT(LE)LEHARL SCREW 9/64X40 L=6.5
17 | 10759-A | x| *| 1 | @HREIF(TF) THREAD GUIDE (LOWER)
18 | 10760 x| x| 1 | @ARBIT(F)IzILE FELT
19 | 19510 x| x| 1 | @ABT(T)LEHARL SCREW 9/64X40 L=6.5
20 | 15038 x| x| 1 | ERIT L2 RUBBER CAP
21 | 40118 *|x| 1 | LRI L (&E20) RUBBER CAP




R, L#h, T—1)—

THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

e

R AL

e e N B




R, L, T—1)—

THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

No| EPRES || B 2 %, DESCRIPTION
PARTS No. [22]|B| QTY
1 125601 *[*] 1 L+ #h ARM SHAFT
2 111042 x| x| 1 - OIL WICK
3 125667 x| 1 FaHSiEHR L OIL STOP SCREW 5/16X24 L=6
4 119414 x| %] 1 92529 F—3> AL | CRANK MOTION CAM
5 | 19415 x| x| 1 fERDHBL POSITION SCREW 1/4X28 L=20
6 | 19416 x| x| 1 wEHHRl SET SCREW 1/4X28 L=14
7 119417 x| %] 1 #HEISv s EVIESDRL (E) | SET SCREW (LONG) 1/4X28 L=6.5
8 119418 %] 1 #HEIS U EVIESHRL (5) | SET SCREW (SHORT) 1/4X28 L=4.5
9 |34105C *|-1 1 XFE (#82) THREAD TAKE-UP LEVER COMP.
15503C - x| 1 X (#) THREAD TAKE-UP LEVER COMP.
10 | 34105 x[-] 1 Py THREAD TAKE-UP LEVER
15503 - %] 1 Py THREAD TAKE-UP LEVER
11115026 | x| 1 Xiffa = THREAD TAKE-UP LEVER DRIVING STUD
12 115013 x| x| 1 XEEY THREAD TAKE-UP LEVER HINGE STUD
13110528 x| x| 1 sHEISUY NEEDLE BAR CONNECTING LINK
14110523 11 HEISVIEY NEEDLE BAR CONNECTING LINK STUD
15110728 *| x| 1 R &S OIL WICK
16 | 11042 x| x| 1 R E VS OIL WICK
17110726 x| x| 1 #HEIS VU EVRK OIL WICK
18 |1 15038 x| x| 1 Pt A 3 RUBBER OIL STOPPER
19125179 x| x| 1 XKEEVIEDHRL SET SCREW 17/64X32 L=9
20 | 18006 x| x| 1 L# A 2L (8 ARM SHAFT BUSHING (FRONT)
21110725 x| x| 2 L@ ASJL (B]) ZxJ)L b |OIL FELT
22 110563 | x| 1 EEAAL (B Dyiv— WASHER
23119417 x| 1 LEA S (FI) LD+ L | SET SCREW 1/4X28 L=6.5
24 110551 x| 1 KFFHZIT THREAD TAKE-UP LEVER OIL GUARD
2513052 x| x| 1 XiTHZITIEDHRAL SCREW 9/64X40 L=4.5
26 | 19427 *|-1 1 FHZETHL LIFTING ECCENTRIC (ECC. 4.0)
17100 - %] 1 hHZETHL LIFTING ECCENTRIC (ECC. 5.0)
27 | 19508 *|-1 2 hiEz ETFTHALLEHRL SET SCREW 1/4X40 L=5.5
10566 -1*x] 2 hiRz ETFTHALILESHRL SET SCREW 1/4X32 L=5.5
28 110772C x| 1 tEHFOY K ($8) LIFTING ECCENTRIC CONNECTION COMP.
30110773 x| x| 1 EE#Oy FRZ—KJLA7 1 v 45| NEEDLE BEARING
31111879 *|x] 1 hEZ ETHALHDS— LIFTING ECCENTRIC COLLAR
32110573 *| x| 2 THZETHLAS—1EHR L | SET SCREW 7/32X32 L=11
33125192 x| x| 1 N)LkF—=1 ARM SHAFT CONNECTING BELT PULLEY
34110574 *| x| 2 N)LhF=yyovy BELT PULLEY SPRING FLANGE
35| 17019A | x| 1 N)LhkT—=yikHh SET SCREW 1/4X40 L=7.5
36 | 25619 | x| 1 R)LbT—=UE RLC POSITION SCREW 1/4X40
37| 17019A x| x| 1 R)LEbT—=UlEHRL SET SCREW 1/4X40 L=7.5
3810621 x| %] 1 BAL4IVYT KRk ARM SHAFT CONNECTING BELT
39| 40130 x| x| 1 REZTHS— BOBBIN WINDER COLLAR
40 | 27171 x| x| 2 FEETHS—1EHHRL SET SCREW
41 | 10567 x| %] 1 rt@R7YT ARM SHAFT BALL BEARING
42 | 40133 x| %] 1 t@RT7YTHhS— ARM SHAFT BALL BEARING ADAPTER SLEEVE
43 123637 *| x| 2 F@WRT7YVGHS5—1kthRal | SET SCREW 1/4X28 L=7.5
44 110568 *| x| 1 E&#@ART7TYL5 YUY (FH L) | BALL BEARING RETAINING RING
45 140134 x| %] 1 rtERFT Y55 —R ARM SHAFT BALL BEARING ADAPTER
46 | 25170 x| x| 1 EE#R7) U5 r—21kthtal | SET SCREW 17/64X32 L=20
47 1 15162-A x| 1 77— MACHINE PULLEY
48 | 50404 %] 1 T—UEBROHRL (RAN) POSITION SCREW, HEX SOCET 15/64X28 L=19
49 | 50405 x| 1 T—1J)1EHHR L FKAEN) SET SCREW, HEX SOCET 15/64X28 L=19
50 | 19505 *| x| 1 T—1#HRL MACHINE PULLEY ADJUSTING SCREW 11/32X28 L=11
51 | 40162 x| x| 1 BAZIT—) TIMING LABEL




A, PHZ %
PRESSER BAR, VIBRATING PRESSER BAR

22 <

32

(R L R AT

31

35 < 37
36—




A, PHZ %
PRESSER BAR, VIBRATING PRESSER BAR

No | FPaES || B -} £ DESCRIPTION
PARTS No. |22|2| QTY
1 125662 x| 1 | Bz PRESSER BAR
2 | 17609 [ 1 | BABAZL (F) PRESSER BAR BUSHING (LOWER)
3 |25163 *[*| 1 | WAEALIL (F) tEHA L | SET SCREW 17/64X32 L=11
4 (18478 (x| 1 | BABEN PRESSER BAR POSITION GUIDE BRACKET
5 | 35999 [ 1 | HABEALRL SCREW M6X1 L=6
6 |36729 *[x) 1| ERE PRESSER BAR POSITION GUIDE
7 | 15568 (x| 1 | ERFELRL SCREW M6X1 L=8
10 | 18479 x[x| 1 | BAgaE PRESSER BAR LIFTING BRACKET
11119518 (x| 1 | HABEREHORL PINCH SCREW 11/64X40 L=14
12 |10546-A | *|*| 1 | #AEEETIR TENSION RELEASE SLIDE
13 10547 [ 1 | HABRESTRIER TENSION RELEASE SLIDE SPRING
16 | 40407 [+ 1 | #AEFLN— PRESSER BAR LIFTER
17 | 25164 x[x] 1 | MREFLA—ETRL HINGE SCREW 11/64X40
18 10796-S |*|-| 1 | #8Z (RENH) LIFTING PRESSER FOOT
18 [15154-E |- |*| 1 | sv48 % LIFTING PRESSER FOOT
19 | 18484 *[x] 1 | AEZLEDHALC SCREW 9/64X40 L=11
20 [ 10677 [ 1 | AR ZLEHR LT v v— | WASHER
21 (19470 (x| 1 | 40 H=—H—-F FINGER GUARD
22 [ 10558¢C x| 1 | <OFEY L LIFTING BELL GRANK GOMP.
23 [ 10558 x[x] 1 | <oF LIFTING BELL CRANK
24 (10557 *[x] 1 | <OFEH (K) LIFTING BELL CRANK LINK
25 [ 10556 *[x] 1 | <OFEH () VIBRATING PRESSER BAR CONNECTING LINK
26 | 34722 (x| 1 | EhiAE VIBRATING PRESSER BAR SLIDE BLOCK
27 | 18480 x[x] 1 | <OFLHRL LIFTING BELL CRANK SCREW 11/64X40 L=8
28 | 10548-A | x|*x| 1 | WAHBERALDIK P/B, LIFTING BRACKET GUIDE BLOCK
29 [ 15111 (x| 1 | MABEEFENLORE > | POSITIONING PIN
30 | 19408 x| 1 | WABRERALORIESS C| SCREW 1/4X28 L=17.5
31 |34713 (x| 1 | hEZE VIBRATING PRESSER BAR
32 10554 (x| 1 | FHABRTY Y VIBRATING PRESSER BAR EXTENSION SPRING
33 [10553-A |x|*| 1 | ¢@zERTY 54 VIBRATING PRESSER BAR EXTENSION
34 | 15060 k(x| 1 | FHIBHELRL SCREW 5/16X24 L=16
35 [ 19411¢C (- 1 | Rz (F) VIBRATING PRESSER FOOT GOMP.
35 | 15155-EC |- 1| F#Z () VIBRATING PRESSER FOOT COMP.
36 | 19411-s  |x|-| 1 | ®##®z (M) VIBRATING PRESSER FOOT
36 [15155-E |- |*| 1 | @ % VIBRATING PRESSER FOOT
3717104 (-1 1 | #FHZLEDHRL PINCH SCREW 11/64X40 L=6
37 10662 x| 1 | FERRLEHRLC PINCH SCREW 5/32X40 L=6.5
38 | 19425 * x| 1| tEE LIFTING ROCK SHAFT
39 | 10514 x| 2 | #EAEL LIFTING ROCK SHAFT BUSHING
40 | 16709 (x| 1 | #E#@E KL SCREW 1/4X28
41110728 k(] 1 | BEE R LHE OIL WICK
42 119516 [ 1 | B@E RLCTY b NUT 1/4X28
43 | 40107 (x| 1 | ETERKLEDE LIFTING ECCENTRIC CONNECTING CRANK
44 119420 x| 1 | ETFERZLDERDARL PINCH SCREW 1/4X28 L=16
45 110775 [ 1 | EE&EOY FERRL HINGE SCREW 7/32X32
46 | 35118 *[*| 1 | LE#HOY FERA LT v ¥ v —| WASHER
47 110774 [ 1 | EE#EgOY K4 T LIFTING ECCENTRIC CONNECTION GOLLAR
48 | 17114 x| 1 | EEEOy FER LSy b | NUT 7/32X32
49 | 37215 [ 1 | LEREOY FBRRLES WASHER




T e, EEAVE
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION




HELa. EEOovk
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

=
No.| ERmES ||| B 5 A DESCRIPTION

PARTS No. [22]|B| QTY
1 | 17611 x[x| 1 | $t#ELE NEEDLE BAR ROCK FRAME
2 | 34712 *|x| 1 | $tELXEEY HINGE STUD
3 | 25179 x| 1 | #BLEEVIEDHRL SET SCREW 17/64X32 L=9
4 | 34721 x| 1 | #FELERNLER SLIDE BLOCK PLATE
5 | 8100 x| x| 2 | #HELEERNILERIEDHIL | SCREW 9/64X40 L=6.5
6 | 15031 x| x| 1 L AR OIL WICK
7 | 34037 x[x| 1 | 45— NEEDLE BAR ROCK FRAME POSITION BRACKET
8 | 15007 x[x| 2 | 15—)LikHHL SCREW 9/64X40 L=10
9 | 10728 x| x| 1 | #IELEE BN OIL WICK
10 | 16703 x| x| 1 &t NEEDLE BAR
11 | 19426 x| x| 1 | $tiEfRE NEEDLE BAR CONNECTING STUD
12 | 13365 x| x| 1 | #HEEEHORLE PINCH SCREW M4X0.7 L=9
13110726 x| x| 1 st EmS OIL WICK
14 | 15089 x| x| 1 | $HELRET NEEDLE BAR THREAD GUIDE
15 | B140553 |*|*| 1 | $tikHHL NEEDLE SET SCREW 1/8X40 L=4.5
16 | NO122 |- 1 # DPX17  #22 NEEDLE DPX17  #22

NO124 -] 1 | & DPX17 #24 NEEDLE DPX17  #24
17 | 10578 x| x| 1 | EZYE NEEDLE BAR ROCK FRAME ROCK SHAFT
18 | 11876C *[x| 1 | EEVYEAEGR) SLIDE BLOCK COMP.
19 | 11877 *[x| 1 | ERXEVEAE SLIDE BLOCK
20 | 11876 * x| 1 EZEUEE RL SLIDE BLOCK STUD
21 | 10581 | x| 1 EEYEE RLCIEHRL SCREW 7/32X32 L=7
22 | 34021 * x| 1 | EEOvR ROCK SHAFT CRANK CONNECTION
23 | 34022 x| x| 2 | EfOVrFHEEHRL ADJUSTING SCREW 9/64X40
24 110728 x| 1 | EHEOYRBES OIL WICK
25 | 25602 x| 1 | EHE ROCK SHAFT CRANK
26 | 25607 *| x| 1 EEmoHl PINCH SCREW 1/4X24
27 | 34023 * x| 1 | EEOvr M BBl HINGE SCREW 9/32X28
28 | 8105 x| x| 1 EfEOvk A BHCFvbk | NUT 9/32X28
29 | 15019 *[x| 1 | FYFERFEDE FEED ROCK SHAFT CRANK
30 | 10754 x| x| 1 | EYERLLIFEHOHL PINCH SCREW 6.75X24 L=16
31 | 34024 x| x| 1 EfFOovk K Efl HINGE SCREW 5/16X28
32 | 34026 * %] 1 | EYREESNAT FEED ROCK SHAFT CRANK PIPE
33 | 34025 x| x| 1 EfERvr K EBHLC7y9y— | WASHER
34 | 50155 * x| 1 | EHEOvk X EHRliyt NUT
3510778 x| 1 | B OIL WICK
36 | 10779 *[ x| 1 | ASHEZEEY CLIP

10




KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

RS WZBRTVLT

11



RS WZBERTVLT

KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

=
No.| EFmES ||| B 5 A DESCRIPTION
PARTS No. [22]|B| QTY
1 | 40907 x|x| 1 | XB KNEE LIFTER LIFTING LEVER
2 | 25604 | x| 1 K5 B4 C e KNEE LIFTER LIFTING LEVER BRACKET
3 | 25605 x|x| 1 | XKBlEHRL HINGE SCREW 1/4X28
4 | 13059 x| x| 1 5Lt SPRING
5 | 25223 * k] 1 Sl HHl SCREW 1/4X28
6 | 25675 * | k| 1 &Y (Tvo1h) CHAIN WITH HOOK
7 | 18649 x| x| 1 | Bl THUMB SCREW 1/2X28
8 | 25648 | %] 1 ErRlCF vk NUT 1/2X28
9 | 18648-A |x|x| 1 | @zERTYLY PRESSER BAR SPRING

12




TE, FANILST—— EYHL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

13



TE, FAIST—— EYHL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

-
No A S i f 1% &h & DESCRIPTION
PARTS No. [22]|B| QTY

1 | 34102-A | *|*]| 1 T & HOOK DRIVING SHAFT

2 | 10950 | x| 1 T &A% IL (BI) HOOK DRIVING SHAFT BUSHING (FRONT)
3 | 25170 x| x| 1 TEHAZIL (AT LEHHL SET SCREW 17/64X32 L=20

4 | 11080 %] 1 TEHAZIL(RT) 7Lk OILING FELT

5 | 10637C x| x| 1 EYETHLGR., BCAHH) FEED LIFTING CAM COMP.

6 | 10637 *| x| 1 ZEYETAHLA FEED LIFTING CAM

7 | 10658 x| 1 EFYETHLIESHRL SET SCREW 1/4X32 L=5.5

8 | 25239 | x| 1 RK¥v HOOK DRIVING GEAR

9 | 25650-A |x|*x| 1 RKE¥rRABEROHL POSITIONING SCREW 1/4X40 L=7

10 | 25651-A | *|*]| 1 KE¥viEHHRl SET SCREW 1/4X40 L=6

11 | 25652 * x| 1 TEh A% )L (FR) HOOK DRIVING SHAFT BUSHING (MIDDLE)
12 | 25287 x| x| 1 TaEA%)L (hfE) LHHL SET SCREW 17/64X32 L=14

13 | 10729 *| x| 1 T8 A% )L (PR i OIL FELT

14 | 25653 *[x] 1 TEhEAZIL () HOOK DRIVING SHAFT BUSHING (MIDDLE, BACK)
15 | 25287 x| %] 1 TEhhRASIL(FA)1EHH4 L | SET SCREW 17/64X32 L=14

16 | 11080 *| x| 1 TEhEA%I)L(HF)ZI)Lh | OIL FELT

17 | 34310C *[x] 1 EYhL-OvR ($8) FEED DRIVING ECCENTRIC COMP.

18 | 34310 *| x| 1 EYHL FEED DRIVING ECCENTRIC

20 | 21144-A | *|*| 2 | EYAHLLERC SET SCREW 1/4X28 L=8

21 | 34309 x| x| 1 Eyowyk FEED DRIVING ECCENTRIC CONNECTION
22 | 34311 *[x] 1 FEYALRTYLS FEED DRIVING ECCENTRIC NEEDLE BEARING
23 | 34312 *|*] 1 EYALIEOEH RETAINING RING

24 | 34313-A | *|*| 1 HMLAREY (B D) PUSH BUTTON

25 | 10673 x| k| 1 WMLAREY RTYLY SPRING

26 | 31094 *|*] 1 HLAREY 1O RETAINING RING

27 | 10567 x| %] 1 TERTYLH HOOK SHAFT BALL BEARING

28 | 25620 x| %] 1 TE#ART7YL T HhS5— HOOK SHAFT BALL BEARING COLLAR
29 | 25621 * ] 1 TEMAT7YUTHF—HERDHL| POSITION SCREW 1/4X40

30 | 25622 * x| 1 TE R 745 HS5—1t4aC | SET SCREW 1/4X40

31 | 25623 x| x| 1 TERF7Y T Hr—2R HOOK SHAFT BALL BEARING ADAPTER
32 | 25287 * %] 1 T8@MART7)U T r—REHRL SET SCREW 17/64X32 L=14

33 | 10608 * %] 1 BAEYVY BALL BEARING RETAINING WASHER
34 | 25661 x|x| 3 | BEEULSLEOHHL SCREW 9/64X40

35 | 25624C *| x| 1 TARIILRT—1) (#8) SAFETY CLUTCH PULLEY COMP.

36 | 25624 *[x] 1 TARILLT—Y SAFETY CLUTCH PULLEY

37 | 25625 x| x| 1 TRILNT—=YYo 5 PULLEY SPRING FLANGE

38 | 10611 *| %] 1 TRILNT—URHE SAFETY CLUTCH COLLAR
39-1| 10612 %] 1 TR T—)BEAERDRL | POSITION SCREW 1/4X32 L=10.5
39-2| 70138 %] 1 TR T—=UREHELERE SET SCREW 1/4X32 L=8

40 | 10615 * x| 1 TR T—URIE SAFETY CLUTCH LOCKING LEVER SPRING
41 | 10614 *| x| 1 TRILNT—=UEREY HINGE PIN

42 | 10581 x| 1 TALNT—=JBREVEHRL SET SCREW 7/32X32 L=7

43 | 10619 x| x| 1 TR T—=URTYG SAFETY CLUTCH THROW-IN LATCH SPRING
44 | 25626 x| 1 TARILRT = INEEE SAFETY CLUTCH RATCHET CONNECTING LINK
45 | 10616 x| 1 TARILLT—U#HE SAFETY CLUTCH LOCKING LEVER

46 | 10613 * x| 1 TR T—UHEEY HINGE STUD

47 | 10581 *[x] 1 TALNT—)#HEEVIEHRRL | SET SCREW 7/32X32 L=7

48 | 10617 *[x] 1 TARILET =T SAFETY CLUTCH RATCHET

49 | 10620 x| 1 TARNLRT—=UEIEY SAFETY CLUTCH THROW-IN LATCH PIN

14




iR, EZYL A EVE
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT

41

15



iR, XYL A, XY

THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT

-
No| FPaES || EH -} £ DESCRIPTION
PARTS No. [22]|B| QTY
1 | 40150 *|-1 1 | 84k THROAT PLATE
40160 - x| 1 &1 1 THROAT PLATE
2 |40152-A |x|x| 2 | $tiRitHHL THROAT PLATE SCREW M4X0.7 L=6.5
4 | 10667 | x| 1 AR(AEY BED SLIDE (RIGHT) PIN
5 | 10668 x| x| 1 ARE)RATYVY BED SLIDE (RIGHT) SPRING
6 | 25627 *|-1 1 AR (L) BED SLIDE (LEFT)
25627-TA |- | *| 1 AR (E) BED SLIDE (LEFT)
8 | 40151 x| 1 #YxrE FEED BAR
9 | 10595 *|x| 1 | an=x FEED LIFTING ECCENTRIC FORK
10 | 10596 x|x| 1 | aoEIzILE OILING FELT
11 ] 10597 x| x| 1 aANFEIIILbEDHRL SCREW 1/8X40 L=3.3
12 | 70129 x| 1 | an=xFiHRLE FORK SCREW 7/32X32 L=15
13 | 10599 *| x| 1 ANFIVv— WASHER
14 | 16704 x| 1 | ZEYk FEED DRIVING ROCK FRAME
15 | 18065 x| x| 2 | EYBIEEAL PINCH SCREW M5X0.8 L=14
16 | 16705 *|x| 1 | ZULTEE RL FEED BAR HINGE SCREW
17 | 16706 x| x| 1 EYETEE RLFYE NUT 1/4X28
18 | 40153 *|-] 1 | EYE FEED DOG
40161 - x| 1 =Y FEED DOG
19 | 60540 x| x| 2 | EYmEIEHLRL FEED DOG SCREW M4X0.7 L=8
20 | 11888 x| x| 1 | EUH FEED DRIVING ROCK SHAFT
21 | 25286 * x| 1 | EYEAZIL (BT FEED DRIVING ROCK SHAFT BUSHING (FRONT)
22 | 25287 *| x| 1 | FEYEHASIL (FT) EDHRL SET SCREW 17/64X32 L=14
23 | 11068 x[x| 1 | S4F+— LINER
24 | 25163 *|*x| 1 | S4F+—1HRL LINER SET SCREW 17/64X32
25 | 25291 x| 1 | ZYEHS— (FI) FEED DRIVING ROCK SHAFT COLLAR (FRONT)
26 | 25156 x| x| 2 | EYEHAHS—(FI) LEHRL SET SCREW 1/4X32 L=4
27 | 25628 x| 1 | ZVEAZIL () FEED DRIVING ROCK SHAFT BUSHING (BACK)
28 | 25170 x| 1 | ZVEAZIL () IEDHRL SET SCREW 17/64X32 L=20
29 | 11068 x| 1 | S4F— LINER
30 | 25163 *|[*x| 1 | S4F+—1tHRL LINER SET SCREW 17/64X32
31 | 25291 x| 1 | ZYEHS— (&) FEED DRIVING ROCK SHAFT COLLAR (BACK)
32 | 25156 x| x| 2 | EYEHAS— (&) 1EDHHRL SET SCREW 1/4X32 L=4
3316708 x| x| 1 | ZVERTESE FEED DRIVING ROCK SHAFT CRANK
34 | 19420 x| x| 2 | EVERTEZSFEMDHAL PINCH SCREW 1/4X28 L=16
35 | 11953 x| x| 2 | EYEHFIFEAFEE IEHRRL | SET SCREW 7/32X32 L=5.5
36 | 11962 * | x] 1 EYERIZHFEE Y FEED DRIVING ROCK SHAFT CRANK PIN
37 | 11954 x| x| 1 BEYEATEZAFEE D HS OILING WICK
38 | 34010 x| x| 1 | NuoER FEED ROCK SHAFT DRIVING LINK
39 | 11953 x| x| 1 NV EFEEIEDHRL SET SCREW 7/32X32 L=5.5
40 | 10060-WC | x| -] 1 AR (A) (M) BED SLIDE (RIGHT) COMP.
10060-AC |- | x| 1 AR (H) ($) BED SLIDE (RIGHT) COMP.
41 1 10060-W |*|-]| 1 AR(H) BED SLIDE (RIGHT) (BODY)
10060-WA |- | x| 1 AR (H) BED SLIDE (RIGHT) (BODY)
42 | BS07320 | *| x| 1 ARAE)DEFEE BED SLIDE (RIGHT) WINDOW
43 | 40203C x| x| 1 =L (38) BED SLIDE (FRONT) COMP.
44 | 40203 | x| 1 =Lk BED SLIDE (FRONT)
45 | 40204 x| x| 1 | ZLkIER BED SLIDE SPRIG
46 | 151282-A |* | x| 1 ELRIERIEHRL SCREW 3/32X56 L=1.9
47 | 13085 | x| 1 EZLR1EDHRL SCREW 13/64X32 L=4.8

16




N YL N— E YR EI A
FEED REVERSE LEVER, FEED REGULATING MECHANISM

17



INY YL N— EY R EIEAE
FEED REVERSE LEVER, FEED REGULATING MECHANISM

=
No.| EmES ||| B 5 A DESCRIPTION

PARTS No. |2|5[ QTY
1 | 34523 *| x| 1 | NvHLR— FEED REVERSE LEVER
2 | 10845 x| x| 1 | XyoLNN—HHHRLE PINCH SCREW 15/64X28 L=18
3 | 40109 x| x| 1 | NwHLN—Eh FEED REVERSE SHAFT
4 | 30618 %] 1 NI N—8ESE FEED REVERSE LEVER STOPPER
5 | 1365 | x| 1 NYGUN—825F&HHRL PINCH SCREW 15/64X28 L=16
6 | 34019 * x| 1 NYIUN—8EBERTIVYT FEED REVERSE LEVER SPRING
7 | 17059 x| x| 1 | NyyLA—82%FRT)0 4 Jv)| FEED REVERSE LEVER SPRING HOOK
8 | 25606 *| x| 1 £ YR &R FEED REGULATOR
9 | 25607 x| x| 1 | EYFRERHOHL FEED REGULATOR PINCH SCREW 1/4X24
10 | 40164 x| x| 1 EYERERL FEED REGULATING SCREW
11 | 18420 x| x| 1 | #YAFEHRL oYy O-RING
12 | 40139 x| x| 1 | EYFEHFAVIL FEED REGULATING DIAL
13 | 25668 x| x| 1 | EYFHTAVILEDHRL FEED REGULATING DIAL SCREW 11/64X32 L=20
14 | B142746 | *|*| 1 | 2YAH IS YL EHhRCTvPr—| FEED REGULATING DIAL SCREW WASHER
15 |1 40120 x| x] 1 EYSREHAAVILEY FEED REGULATING DIAL LOCK PIN
16 | 15729 x| x| 1 | FYRHLAAVILEVRTYIVY FEED REGULATING DIAL LOCK PIN SPRING
17 | 34033 x| x| 1 | NysEHKOVER FEED REGULATING ROD
18 | 11409 *| x| 1 Ny EFEAYRR—IL O3 Vb BALL JOINT
19 | 35034 *| x| 1 R—ILPaqr bl BALL JOINT SCREW M6X1 L=20
20 | 11412 x| x| 1 | R—LPaqrbhalryk NUT
21 | 25608 x[*x| 1 | NwrEHEOYRERLE FEED REGULATING ROD HINGE SCREW
22 | 25609 x| x| 1 NV ERETZDF FEED ROCK SHAFT DRIVING FRAME LEVER
23 | 1365 | x| 1 N EREZDFEML PINCH SCREW 15/64X28 L=16
24 | 34040 x[x| 1 | "wsRTYLY FEED REGULATING ROD SPRING
25 | 34044 x| 1 | "vHRTYU T HMR FEED REGULATING ROD SPRING BRACKET
26 | 15060 x| x| 2 | NvHRTYUTHEREDHRL SCREW 5/16X24 L=16
27 | 34035 x|x| 1 | Xy RTYL 5948 FEED REGULATING ROD SPRING HOOK
28 | 25610C x| x| 1 | NuoP)oH8— () FEED ROCK SHAFT DRIVING FRAME COMP.
29 | 25610 x[*x| 1 | "ussyo8— FEED ROCK SHAFT DRIVING FRAME
30 | 34013 x| 2 | NvIAEERAKR SLIDE BLOCK GUIDE
31 | 18085 x| x| 4 | "vUAEERARLEHL SLIDE BLOCK GUIDE SCREW 11/64X40
32 | 34006 x| x| 1 | R"uss Yo 8—h5— FEED ROCK SHAFT DRIVING FRAME COLLAR
33111953 x| x| 2 | Xyooysa—h3—tHRL SET SCREW 7/32X32 L=5.5
34 | 34012 x|[x| 2 | "voIAE FEED ROCK SHAFT DRIVING SLIDE BLOCK
35 | 34011 x| 1 | NuoERKEY FEED ROCK SHAFT DRIVING SLIDE BLOCK STUD
36 | 11954 %] 1 N EHEEY BT OILING WICK
37 | 11412 x| x| 1 | R—aqrbFybk NUT

18




HOOK SADDLE, HOOK

ArFELE.HF

19



WELE.DF
HOOK SADDLE, HOOK

=
No.| &S (> | EL % DESCRIPTION
PARTS No. [22]|B| QTY
2 | 25643 x| x| 1 nNEXE(H) HOOK SADDLE (RIGHT)
3 | 15095 x| x| 1 MELIEAZIIL(L) BUSHING (UPPER)
4 | 11176 x| x| 1 | A2)L(L)1EHAL(XRYIY)) | SET SCREW SLOTTED 7/32X32 L=5.5
5 | 15096 x| x| 1 MNELBEAZIL(T) BUSHING (LOWER)
6 | 11176 x| x| 1 ARV (TF)1EHAL(RXY 1)) | SET SCREW SLOTTED 7/32X32 L=5.5
7 | 11137 x|x| 1 | A—TFF—xEE 14T PIPE FOR FELT
8 | 11131 x|x| 1 | AANNT—=CFERANAT OIL GAUGE GUIDE PIPE
9 | 25613 x| x| 1 INE HOOK DRIVING PINION (SPIRAL)
10 | 25641-A | *x|*]| 1 INEVRIBERDRAL POSITIONING SCREW 1/4X40 L=5.5
11| 25642-A | *|*| 1 INEYIERLC SET SCREW 1/4X40 L=5
12 | 10644 x| x| 1 Iy — WASHER
14 | 25631 x| x| 1 | A—TF—x8& BOBBIN CASE OPENER LEVER
15 | 30516 x| x| 1 HHRREY BOBBIN CASE OPENER LEVER LINK DRIVING STUD
16 | 10652 x|k 1 HMNRE>F Yk NUT
17 | 15051 x| x| 1 NEEF O BOBBIN CASE OPENER LEVER LINK
18 | 15050 x|x| 1 | A—FFr—xBE> BOBBIN CASE OPENER LEVER HINGE STUD
19 | 10573 x| x| 1 A—TFr—tEE 1EHAL | SET SCREW 7/32X32 L=11.0
20 | 10727 x| x| 1 HHRRE>TTILE FELT
21| 10727 x|x| 1 | #A—FF—xEBE>Tz)Lh | BOBBIN CASE OPENER LEVER HINGE STUD FELT
22 | 34075 x[-| 1 ME(H8) HOOK & BOBBIN CASE COMP.
34041-A |- |*]| 1 ME(HR) HOOK & BOBBIN CASE COMP.
36 | 15093 *| %] 1 MERET S AL OIL REGULATING SCREW
37 | 15094 x|+ 1 | HAMTIvILOYLT O-RING
38 | 10629 x| x| 1 MBI A VILLEDHRL SET SCREW 1/8X40 L=8
39 | 15092 *[x] 1 D2l SWASVE 0V PACKING
40 | 15091 x| x| 1 MhNEXEMEVY(A) OIL RESERVOIR (RIGHT)
41 | 15007 x| x| 7 | hELXEHIVI(B)LEHRL | SCREW 9/64X40 L=10
42 | 25614 x| x| 1 MNELTERGITHAT— (L) PINCH SLEEVE (UPPER)
43 | 25615 x| %] 1 NEXERESTHAST—(TF) PINCH SLEEVE (LOWER)
44 | 25616 x| x| 1 NELTERTTHAST—HL PINCH SLEEVE SCREW 15/64X28
45 | 25617 x| x| 1 MNELXELEOHRL SCREW 17/64X32
46 | 10647 x| x| 1 MNELISEHHRLT Y v¥— | WASHER
47 | 25618 x|x| 1 | FANTF—=D OIL GAUGE
48 | 30508 x| x| 1 REVDH—RA—TF+— BOBBIN CASE OPENER
49 | 6333 x|x| 1 | REVZ—RA—T+—1ksH+ | BOBBIN CASE OPENER SCREW 9/64X40 L=6.5
50 | 10677 x[x| 1 | EHRLTYIvr— WASHER
51 | 15041 *|-1 1 REY BOBBIN
16408 -|*] 1 RE> BOBBIN
52 | 25614C *| %] 1 NELXENT—GEH)RLA PINCH SLEEVE COMP.

20




ATFIR
TENSION BRACKET

21



TR

TENSION BRACKET

=
No.| FPRES ||| EH ) % DESCRIPTION
PARTS No. [2]|B| QTY
1 | 40431 x| x| 1 | FFH&RGE TENSION BRACKET
4 | 30011 x| x| 1 | F—FHFE TENSION STUD (FIRST)
5 | 10652 x|x| 1 | E—HFEFYH TENSION STUD (FIRST) NUT
6 | 20224 x| x| 2 | E—AFM TENSION DISC (FIRST)
7 | 20226-01 | x| x| 1 | @BBExTULH TENSION SPRING
8 | 20225 *|*] 1 F—HFO—L vk TENSION THUMB NUT (FIRST)
9 |B145446 |*|*| 4 | #FFM TENSION DISC
10| B159805 |*|*| 2 | RAFM\Z TENSION DISC PRESSER
11| Bs07490 |*|x| 2 | @&xTUr4sy TENSION SPRING
12 | 28206 x|x] 2 | O—LykrRbysi— REGULATING THUMB NUT WASHER
13| B149566 |*|*x| 2 | a—LwykF vk REGULATING THUMB NUT
14 | 60391 x| x| 1 | RFAFHE TENSION STUD
15 | 10793 x| x| 2 | RPBHHEEY TENSION RELEASING PIN
16 | 40434 x| x| 1 | 23O TENSION RELEASING PLATE
17 | 19422 x| x| 2 | 2RPL5OREHRL HINGE SCREW 9/64X40
18 | 19512 x| x| 1 | REIRTYUT 84 THREAD CONTROLLER STUD
19 | 10689 x| x| 1 RBIRTYYG THREAD CONTROLLER SPRING
20 | 10694 x|x| 1 | ZEM THREAD CONTROLLER DISC
21 |B118319 |*|x| 1 | —EmMmitH1HL SCREW 3/32X56 L=6
22 | 19534 x| x| 1 O—LwyhkFvbk THUMB NUT 7/32X32
23 | 40431C | x| 1 R F R (F8) TENSION BRACKET COMP.
24 | 10720 x| x| 1 | 2RPBHHEV () TENSION RELEASING PLATE ROD
25 | 4221 x| x| 1 | RS Z OIL WICK RETAINER
26 | 6604 x| x| 1 | HESEZLESHRLC SCREW 9/64X40 L=12
27 | 10690 x| x| 1 | REIRTUT =2t THREAD CONTROLLER SPRING STOPPER
28 | 8100 x| x| 1 | R5IRTVVFZITHRL SCREW 9/64X40 L=6.5
29 | 34042-TA |*| x| 1 REFTFHRE THREAD GUIDE
30 | 10545 *| x| 1 Ki#EHHRLE SCREW 11/64X32 L=14
31 | 11142 x| x| 1 | KR#BLEHRLTYIv— WASHER

22




HEb)
LUBRICATION

23



i B

LUBRICATION
=
No | FPaES || EH -} £ DESCRIPTION
PARTS No. [22]|B| QTY

1 | 30210C x| x| 1 | E2=LF2-7"(#0) (F-LAL AR A) | OIL TUBE & OIL WICK

2 |31129 x| x| 1 Hz RETAINER

3 | 6333 x|x| 1 | HRALEHRLC SCREW 9/64X40 L=6.5

4 | 34107C | %] 1 EZ-F2-7 () a8/ PR A2V ) OIL TUBE & OIL WICK

5 |31129 x| x| 1 Hz RETAINER

6 | 6333 x|x| 1 | #ALHAL SCREW 9/64X40 L=6.5

7 | 15508 x|x| 1 | Bz RETAINER

8 | 6333 x|x| 1 | HRLEHRLC SCREW 9/64X40 L=6.5

9 |30212C * k| 1 | EZ-F-7ER)EYEASILE) OIL TUBE & OIL WICK

10 | 34045C x| *| 1 | E-bF-7@)(F8FMA9)L(E)E) | OIL TUBE & OIL WICK

11 | 15087 x|x| 1 | #z RETAINER

12 | 6333 x|x| 1 | MRLEHRLC SCREW 9/64X40 L=6.5

13 | 40135C * k| 1 | t=-1F-78) (NysY v s —B) OIL TUBE & OIL WICK

14 | 15087 x|x| 1 | Bz RETAINER

15| 6333 x| 1 | #xLHRL SCREW 9/64X40 L=6.5

16 | 14907 x| x| 1 | AwNRAVYD BED OIL TUBE CLAMP

17 | 11106 x| x| 1 | AYNHRAVYTTILE OIL FELT

18| 11108 x| x| 1 RNyRHF>I1EHHRL SCREW 1/4X32 L=13

19 | 11069 x| x| 4 | EYEAZILTTILE OIL FELT (FOR BUSHING)
20 | 11071 x| x| 2 | EYEAZILRE/NYFD PACKING

21 ]11070 x| x| 2 | EVEAZILIBIE OIL STOP SCREW 7/16X28
22 | 11080 x| 1 | TE#ARIL (BN IIILE OIL FELT

23| 11069 x| 1 | TE#A2)L(FE)TIIILE OIL FELT

24 | 11085 *| x| 1 TEAZIL (PR 7TV R OIL STOP SCREW 7/16X28
25 | 11069 x| x| 1 | T&A2L(PE-H)ITILE OIL FELT

26 | 11085 x| x| 1 TEASL (RRE-R) 7TV OIL STOP SCREW 7/16X28
27 | 11069 x|x| 2 | NyHLYysH8— TJIT)Lb OIL FELT

28 | 11085 x| x| 2 | NyIVYUE— TILMER OIL STOP SCREW 7/16X28
29 | 15034C | %] 1 Ez—ILFa1—7 m& ) OIL TUBE AND OIL WICK COMP.

24




BOBBIN WINDER

RES

25



REE
BOBBIN WINDER

=
No.| FPRES ||| EH ) % DESCRIPTION
PARTS No. [22]|B| QTY
1 |60571-A | *|*x| 1 | &=L/ — BOBBIN WINDER LEVER
2 | B062400 |*|x| 1 | REBEEZL/AN—1HRL SCREW M4X0.7 L=8
3 |B026040 |*|*x| 1 | 2BFLN—1LtHHRLTYLv— | WASHER
4 | 40126 *| x| 1 REZH BOBBIN WINDER SHAFT
5 |40125C x| 1 HRAEZB (M) BOBBIN WINDER SHAFT BUSHING COMP|
6 | 40125 x| x| 1 | RE&EEH BOBBIN WINDER SHAFT BUSHING
7 | 40131 x| x| 2 | REEEWARTIVY BALL BEARING
8 | 40124 x| x| 1 REZTHE BOBBIN WINDER SHAFT FRICTION WHEEL
9 |B012400 |x|x| 2 | R&=FHitHHL SET SCREW M4X0.7 L=6
10 | 40129 x| x| 1 | REBET L BOBBIN WINDER SHAFT FRICTION WHEEL RING
11 | 40127 x| x| 1 | REZHiH BOBBIN WINDER SHAFT BUSHING SHAFT
12 | BS25413 | *|*| 1 | &=L/ \—8 () BOBBIN WINDER SHAFT BUSHING BRACKET
13 | 40128 x| x| 1 | REE/NR BOBBIN WINDER SPRING
14 | B025080 | *|*| 1 | R&ESHEHT v v— WASHER
15 | B048060 | *|*| 1 REZHEIE DR RETAINING RING
16 | BS23651 |x|*| 1 | &=kt HRL SET SCREW M6X0.75 L=6
17 | 40137 *[*x] 1 | REZFTRLAR SPRING
18 | 25632 x|Ix| 1 | xEFBEZZXby/A—HL BOBBIN WINDER STOPPER
19 | 4135 *| x| 1 HREBEAMYIN—F YL NUT
20 | BS51262 | *|*| 1 | ECYLITHR BOBBIN WINDER DUST GUARD
21 | BS25478 | x| x| 1 | 2EIUAR KNIFE
22 | B062680 |*x|x| 1 | 2YIUARILEHRL SCREW 11/64X40 L=6
23 | 35994 *| x| 1 REUYARE Y PIN
24 | BS38736 |x|x| 1 | 2&=FEF (#) BOBBIN WINDER TENSION COMP.
27 | B145446 | x|x| 2 | 2&=FEFm BOBBIN WINDER TENSION DISC
28 | 10693 x|*x| 1 | REZTHFF N R BOBBIN WINDER TENSION SPRING ¢ 1.2
30 | 37229 x|x| 1 | RESHAFLDRL SET SCREW M4X0.7 L=5
31 | 40138 *| x| 1 REEIvar I L RUBBER
32 | 28206 x|*x| 1 | O—LyrRby/— THUMB NUT WASHER
33 | 11142 *[*x] 1 | RUYARD v v— WASHER
34 | 40132 x| x| 1 | REZHBH R AR ADJUSTING FLAT SPRING
35 | 37532 x| x| 1 | REZFHSHRARLEDRAL SCREW M3X0.5 L=3
36 | 31017 x| x| 1 | REZFHAEH QL SCREW M3X0.5 L=8
37 | 60718 x|x| 1 | REVEYIESD BOBBIN ROTATION STOPPER

26



TEm1
ACCESSORIES 1

3

: RN

S S S S S S
(=NeX-] =X=X=) =X=X-)
D2 X =
ol Jo) (cle) =l o
Se (=) (=X

<-8BL-3-TA>

27



fTiEm1

ACCESSORIES 1
-
—
n O = |
No| EPRES || B -} £ DESCRIPTION
PARTS No. g g; QTY
1 | 8132-A * | * 1 HRAR ACCESSORIES PACK
2 | NO122 * | - 3 # DPX17 #22 NEEDLE DPX17 #22
NO124 - * 3 & DPX17 #24 NEEDLE DPX17 #24
3 | 15041 * | - 3 RE> BOBBIN
16408 - | * 3 REY BOBBIN
4 | 11169-A * | * 2 VeV MACHINE HINGE CONNECTION
5 | 25636 * | * 4 eV IEHRL SCREW 9/32X28
6 | 25635 * | * 2 SVVEVURIT MACHINE HINGE CONNECTION CUSHION
7 | 6055 * | * 4 &1 NAIL
10 | 40142 * | * 1 TRKRYIALYF 10X150 T BOX WRENCH 10X150
11 | 19462 * | * 1 AHRLUF 10X11 DOUBLE HEAD WRENCH 10X11
12 | 19461 * | % 1 Z/3%F (6X7 mm) SPANNER 6X7 mm
13 | 10747 * | * 1 NELVF (1/16 12F) WRENCH ( 1/167)
14 | 19456 * | * 1 RALVF (231)) WRENCH (2 mm )
15 | 19457-A * | x 1 NALVF (2531)) WRENCH ( 2.5 mm )
16 | 19458 * | * 1 RALVF (331)) WRENCH ( 3 mm)
17 | 19459 * | * 1 NRALVF (431)) WRENCH (4 mm )
18 | 19460 * | * 1 RALVF (531)) WRENCH (5 mm)
19 | 25649C * | * 1 KSA/—4a5 4R SCREW DRIVER COMPLETE
23 | 8124 * | * 1 SO UhN— MACHINE COVER
24 | 35254 x| 1 RITEYL THREAD UNWINDER COMP.
25 | 8125 * | * 1 HEL OILER
26 | 11193 * | 1 bi] OIL
27 | 40163 * | % 1 BEERSZ (4% (5E) HEAD REST (SHORT)
28 | 34795 * | * 2 a—F—2IF(A) RUBBER CUSHION (A)
29 | 36416 * | * 2 I—F+—2(+(B) RUBBER CUSHION (B)
30 | 25676C * | * 1 ST (HR) DRIP PAN COMP.
31 | 25676 * | * 1 ST DRIP PAN
32 | B081007 * | * 1 MoV y O-RING
33 | B140518 * | * 1 ik DRAIN SCREW
34 | 25672 * | * 1 BLrifyaots KNEE LIFTER LEVER BASE
35 | 18065 * | * 2 BEFFatrtEiERl SCREW M5X0.8 L=14
36 | 25663 * | * 1 BEFTa KNEE LIFTER LEVER
37 | 19403 * | * 1 BRETFTaERL HINGE SCREW 1/4X28 L=6.9
38 | 25674 * | * 1 SEiEE JOINT CONNECTING ROD
39 | 25677 * | % 1 PEEIS JOINT
40 | 11412 * | * 2 EiEES VR NUT M6X1
41 | 24681 * | * 2 PEE Sl NUT 1/4X28
42 | 23309 * | x 1 CaMVNER SPRING WASHER 1/4
43 | 25673 * | x 1 Taq U hER KNEE LIFTER CRANK
44 | 30729 * | * 1 AU EFELERCGRARILL) BOLT, HEX M6X1 L=12
45 | 36425-A * | * 1 BEFTa K/L/R/SHAFT LIFTING ARM
46 | 37313 * | % 1 BRLEFTFalk SCREW SM5/16X18 L=16
47 | 34800 x| * 1 BREFRLAR SPRING
48 | 1773 * | 2 HE4LC SCREW SM15/64X28 L=30
49 | 101520 * | % 2 HEF vk NUT SM15/64X28
50 | 34802 3 K 1 BRLEFSEILEDE RETAINING RING
51 | 34798 * | * 1 R EIFiE KNEE LIFTER ROCK SHAFT
52 | 34797 * | % 1 BREFEEE KNEE LIFTER ROCK SHAFT HUB
53 | 37313 * | * 2 BLEIFZEFELEDHRAL SCREW 5/16X18 L=16
54 | 37314 x| * 1 BREFIITH KNEE LIFTER ROCK LEVER
55 | 37318C 3 K 1 BRET/\yk(#E) KNEE LIFTER KNEE PLATE COMP.
56 | 25664 * | * 1 BRETFEHKEY KNEE LIFTER CONNECTING PIN
57 | 31204 * | * 1 EYLY “E” RING
58 | 70751 * | % 1 OyRKIVK NHS6T JOINT
59 | 25665 * | * 1 BREFEVIERLC KNEE LIFTER CONNECTING PIN SCREW
60 | 11430 * | % 1 EBYE KNOB
61 | 40976 * | 1 EEEVRENR SPRING
62 | 6035 * | * 1 EBREVERFARLE SCREW SM3/32X56 L=2.7
63 | 25666 * | * 1 S99y IvHik SCREW M4X0.7 L=6
64 | 31206 * | * 1 99 1)I7voikFybk NUT M4X0.7
65 | 31208 * | * 2 BLEFFat&1ESPwW SPRING WASHER
66 | 4135 * | % 2 BREFFaxtELEF VY NUT M5X0.8
67 | 16287 * | % 2 BREFFaxELEW WASHER
68 | 36426 * | % 1 Dy w— WASHER 0.1

28




tEm2

ACCESSORIES 2

29



TlEm2

ACCESSORIES 2
=
No.| FPRES ||| EH =l 2 DESCRIPTION
PARTS No. [2|B| QTY

1 | 40112C x[x] 1 | RILMH—F(XK#) BELT GUARD COMP.
3 | 28138 x|x| 2 | RILMA—F(A)IEHRL SCREW M6X1 L=10
4 | 10599 x|x| 2 | EHRLTYIvr— WASHER

6 | 28138 x|x| 2 | NJLMH—F(B)1EHRL SCREW M6X1 L=10
7 | 10599 *|x] 2 | EHRLTYvIv— WASHER

8 | 37288 x[x] 2 | RUFH—F(B)BEESRL SCREW M4X0.7 L=5
10 | 37288 *[x| 3 | R)FAH—F(C)EHHRL SCREW M4X0.7 L=5
12 | 15081 *|x] 2 | N)LMH—F(D)KRL WOOD SCREW

13 | 11142 *|*x| 2 RARLITviv— WASHER

14 | 11830 x|x| 1 | R)MHF—F(D)YTIHL THUMB SCREW

15 | 40112 * x| 1 NILEA—F (#8) BELT GUARD COMP.

30










SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing.co jp https://www.seiko—sewing.co.jp/en
tAa—=L o=t T &

T273-0018 FEEMIBEHFET2-13-6 -f 2

TEL: 047-420-3561

FAX: 047-420-3560 o [=];

E-mail: eigyo@seiko-sewing.co jp https://www.seiko—sewing.co.jp/

Parts No. PB46480 (0225)
Rev. 2.3



